I*l National Library Biblioth
of Canada

Acquisitions and

ue nationale
du Canada

Direction des acquisitions et

Bibliographic Services Branch  des services bibliographiques

385 Wellington Street
Ottawa, Ontario
K1A ON4

NOTICE

The quality of this microform is
heavily dependent upon the
quality of the original thesis
submitted for  microfilming.
Every effort has been made to
ensure the highest quality of
reproduction possible.

If pages are missing, contact the
university which granted the
degree.

Some pages may have indistinct
print especially if the original
pages were typed with a poor
typewriter ribbon or if the
university sent us an inferior
photocopy.

Reproduction in full or in part of
[...]
some sludge disposal options.

An item of further concem is disposal of aluminum rich sludges. There is some
circumstantial evidence that an association between presence of aluminum compounds and
development of neurological disorders and impaired bone mineralization exists in humans
and other mammals3. A study by the Alberta Environmental Centre (1987) found waste
alum sludges from the water treatment plants they tested to exhibit no toxic effects to rats or
rainbow trout. These sludges were also found to be non-toxic using a microbial toxicity
test system (Microtox). Aluminum was found to be effectively bound to sludges within the
pH range 4.5 - 10.0, releasing less than 0.02 percent of its total aluminum content. The
bioconcentration factor of aluminum in rainbow trout exposed to alum sludge ranged from
0.4 t0 12.3. It was felt that despite these apparently favourable short term results more
study should be given to long term exposure and the disposal of these sludges in areas of

high exposure to humans or other mammals.
2.6.1 Alum Sewage Sludge

For the purposes of this discussion the sewage sludge produced with the addition
of alum and with the addition of alum sludge will be discussed together. Where necessary,
any differences in properties between the resultant sewage sludges will be pointed out.

Hsu and Pipes (1973) found that aluminum hydroxide improved flocculation of the
sludge mass and improved dewatering properties. Another study determined that the

addition of alum did not greatly change the handling and dewatering characteristics of waste

3 This statement by Geraldine et al (1984) is cited in an Alberta Environmental Centre study
(1987) but no further information on the reference could be found in the body of the report.

38



Wastewater Phosphorus Reduction by Coagulant Addition

sewage sludge except that: 1) the combined sludge was easier to mix, and 2) the centrifuge
yield increased by about 25 percent (Culp and Wilson, 1979). Wilson et al (1975) found
that high concentrations of alum or water works sludge tended to produce a sludge that was
difficult to handle. Dosage of less than 100 mg/L of fresh alum or 40 mg/L of water works
sludge were handled successfully. The ability to handle this sludge set the upper limit of
phosphorus removals that could be obtained consistently by using this system. The
addition of anionic polymer has been found to significantly improve the dewatering
characteristics of alum sewage sludge hence reducing the sludge handling capacity required
(King et al, 1979).

Kirk et al (1988) found that with the addition of alum before primary clarification
the volume of unconsolidated raw sludge increased 71 percent over the untreated control
sludge and that after consolidation the volume was 57 percent greater. With the addition of
polymer the volume increases reduced to 46 and 15 percent, respectively4.

A study of phosphorus removal within existing wastewater treatment facilities by
Boyko and Rupke (1976) determined the effects of chemical addition for phosphorus
removal on primary treatment and secondary treatment plans. In the secondary treatment
plants with alum addition they found:

* a5 to 25 percent increase in solids on a dry weight basis (or 1.05 to 1.25 times

original);

* adecrease in solids concentration in the raw sludge, dropping total solids

content from the normal 4.0 - 5.5 percent to 3.5 - 5.0 percent; and that

* the combination of these two effects increased the overall wet sludge volume by

approximately 35 percent (or 1.35 times original).

4 Results of this work should be treated with some circumspection due to difficulty in removing
sludges from the consolidation tanks. It was thought that consolidation would bave actually been greater.

39



Wastewater Phosphorus Reduction by Coagulant Addition

In the primary treatment plants with alum addition they found:

+ sludge production increased by 100 percent on a dry weight basis due to

increased solids capture (or 2 times original);

+ sludge solids concentration decreased by 20 percent; and that

o the net effect on sludge volume was a 150 percent increase (or 2.5 times

original).
When using vacuum filters for the dewatering of raw undigested chemical sludges a
significant increase in conditioning costs was experienced with alum addition (it is assumed
that these conditioning costs were polymer addition). A decrease in cake solids content and
filter yield was also noted.

The increase in wet sludge volume (in & secondary treatment plant) of 35 percent
determined by Boyko and Rupke is consistent with other literature. Ericsson (1973)
estimated a 30 percent increase in mixed primary and excess sludge with the addition of
alum. Another study found that the addition of waste alum sludge to a full-scale secondary
treatment plant increased the solids that went to sludge dewatering and disposal facilities by
30 percent (Nelson et al, 1978; Culp and Wilson, 1979).

Wilson et al (1975) found, as did Boyko and Rupke, that raw sludge resulting from

chemical additions was slightly lower in solids content.
2.6.2 Lime Sewage Sludge

As with its watgrtreatment plant counterpart, lime sewage sludge is generally found
to. dewater more satisfactorily than alum type sludges while not requiring polymer
conditioning. Kirk et al (1988) found that with the addition of lime before primary

clarification the volume of unconsolidated, treated sludge was 48% greater than the



Wastewater Phosphorus Reduction by Coagulant Addition

untreated control, after consolidation the volume was 39% greater. Though polymers
aided in dewatering they were not deemed necessary.

A note of interest is that Schmid and McKinney (1969) determined that calcium
phosphate precipitate forms in a matter of seconds and that the sludge produced is a
gelatinous type precipitate that does not de-water well by itself but can he conditioned fairly
well with anionic polymers. The addition of lime to domestic sewage usually forms an
abundance of calcium carbonateS as the lime softens the waste stream which likely
inundates the calcium phosphate precipitate; this calcium carbonate sludge is easily de-
watered though volumes arg high. There was a time in the mid 1800’s when #cveral
patents were issued for ithe addition of phosphates to raw wastewater prior to lime addition
to increase BOD and SS removal efficiencies; this process required lower lime dosages
because clarification occurred by the precipitation of phosphates rather than caicium
carbonate. Eventually, in spite of increased removal efficiencies and lower lime
requirement, the process was abandoned due to the cost of the additional phosphates.

A study of phosphorus removal within existing wastewater treatment facilities by
Boyko and Rupke (1976) determined the effects of chemical addition for phosphorus
removal on primary treatment and secondary treatment plants. In the secondary treatment
plants with lime addition they found:

* sludge production increased 150 percent on a dry weight basis (or 2.5 times

original);

* solids content of the sludge increased from 4.5 to 9 percent; and that

* the net effect was a 25 percent increase in sludge volume to be handled (or 1.25

times original).

5 As previously mentioned, results of this work should be treated with some circumspection due
to difficulty in removing sludges from the consolidation tanks. It was thought that consolidation would
have actually been greater,

6 There was evidence in the Schmid and McKinney study that suggested even low levels of

soluble phosphate seriously inhibit the precipitation of calcium carbonate under laboratory control
conditions.

41



Wastewater Phosphorus Reduction by Coagulant Addition

A reduction in conditioning costs and an increase in filter yield and sludge cake solids was
noted with lime addition to the secondary plant (vacuum filters were used for the
dewatering of raw undigested chemical sludges). In the primary plants with lime addition
they found:

* sludge production increased 200 percent on a dry weight basis (or 3 times

original);

* solids concentration increased from 7 percent to 15 percent; and that

o the net effect was a 50 percent increase in sludge volume (or 1.5 times original).
These findings were more or less consistent with Schmid and McKinney (1969) who
found that sludge produced in the primary unit, by weight, can be expected to be twice that
obtained by conventional settling (as compared with 2.5 times for a secondary treatment

plant as determined by Boyko and Rupke).
2.6.3 Effect on Existing Clarification Facilities

Due to the positive correlation found between effluent phosphorus levels and
suspended solids (Schmidtke, 1980; Monteith and Baldwin, 1974), the necessity of
determining the effects of chemical addition to biological clarifiers has become of concem.
In the past 20 to 30 years there have been relatively few articles published on sedimentation
in dilute suspensions (Heinke et al, 1986), and articles dealing specifically with settling
characteristics of chemically treated wastewater, especially raw wastewater, appear to be
even less prevalent.

Heinke et al (1986) concludes that the addition of chemicals, such as alum or ferric
chloride, increases the settling rate of physical-chemical flocs significantly and that addition
of polymer further increases settling rates thereby improving effluent quality. With the
addition of chemicals to the wastewater, for the likes of phosphorus removal, significantly
smaller settling tanks are required to achieve the same removals (P, BOD, SS), or existing

tank capacities can be increased. As a result of studies done on primary WWTPs in Sarnia

42



Wastewater Phosphorus Reduction by Coagulant Addition

and Windsor, Ontario, existing settling tank capacities were nearly doubled with the
addition of chemicals.

Boyko and Rupke (1976) found that for metal salt addition, hydraulic loads above
36-39 m3/m?/day (750-800 igpd/sq. ft.) in the final clarifiers of the plants studied caused a
sieady deterioration in effluent quality. Constantine et al (1974) recommend not exceeding
59 m3/m?/day (1200 igpd/sq. ft.) with ferric chloride addition but are not clear on whether
this is for all clarifiers or for final clarifiers only. A further finding of this study was that
this loading should be halved for lime because of excessive floc carryover. Lime generally
produces a denser, faster settling floc than metal salts so they found this result to be
somewhat surprising.

As mentioned in a previous section, Nelson et al (1978) found the efficiency of
primary settling decreased about 10% with the addition of waste alum sludge. O’Blenis
and Warriner (1972) concluded that suspended solids performance of primary clarifiers
may be enhanced by sludge addition providing solids overload does not occur. A study by
Hsu and Pipes (1973) found that the flocculation effect of aluminum hydroxide increased
the settling velocity of bulking sludge in the secondary clarifiers when added to the mixed
liquor from the aeration tanks.

A study by Black and Mills (1970) found that the addition of lime greatly improved
the perfosmance of a primary clarifier that was giving poor treatment. The BOD and S$S
removais @ete only 21 and 37% respectively, these improved to 72 and 78% respectively
with the addition of lime. The total phosphorus reduction was increased to 82%. No

mention was made of having to reduce clarifier capacity to obtain these removal levels.
2.6.4 Effect on Anaerobic Digestion

There have been a number of studies done on the digestability of chemically
precipitated alum sludges. Boyko and Rupke (1976) state that problems associated with

digestion of sludges resulting from metallic salt precipitation relate more to capacity rather

43



Wastewzter Phosphorus Eeduction by Coagulant Addition

than operation. Inadequate heat exchanger capacity, caused by increased digester hydraulic
loading and high gas production rates, resulted in inadequate gas-liquid separation and
foaming in the primary digester of the full-scale plant they were stadying. These problems
did not arise as a direct result of chemical addition but rather were compounded by the
increased volatile solids load on the digestion system. No inhibitive effects of the
accumulated metal salts were observed, nor was a significant portion of the phosphorus
resolubilized during the digestion process. The difficulty encountered with many existing
plants is that the sludge handling facilities such as clarifier (settling tank) underflow pumps
and anaerobic digesters may not be able to handle the increase in sludge volume
characteristic of chemical addition to wastewater (Wiechers, 1986).

Hsu and Pipes (1973) determined concentrations of aluminum hydroxide greater
than 100 mg/L. (as aluminum) would affect anaerobic digestion. They hypothesized that the
effect of retardation was on the acid-forming bacteria and not the methane-forming bacteria.
It should be noted that this dosage is rather high and would g2nerally not be typical of the
aluminum concentration in waste alum sludge being used to precipitate phosphorus, unless
it was added to the wastewater stream as a slug dose.

A study on the addition of waste alum sludge to the municipal wastewater stream
(Salotto et al, 1973) found that the inert nature of the chemical solids dramatically decreased
the percentage of volatile solids in the primary sludge. In this case, the sewage was quite
weak but the inference was that a slug dosage of alum sludge may have an adverse effect
on the sewage sludge digestability. Hsu and Pipes (1972) noted the same phenomenon and
concluded that the digestability, in terms of gas production per unit weight of solids, of the
sludge would decrease with increasing alum sludge addition. Nelson et al (1978; see also
Culp and Wilson, 1579) noted that 23% more solids, on a dry basis, went to the digesters
and that the total volatile solids load increased. It was found that digester gas production
increased beyond that attributable to this greater volatile solids loading; it was presumed

that this was due to improved mixing of digester contents.

44



Wastewater Phosphorus Reduction by Coagulant Addition

Wilson et al (1975) found that digested solids concentrations resulting from the
addition of alum and waste alum sludge ¢» a Tampa, Florida plant were much lower than
normal, being only 4.9 percent instead of the normal 9.2 percent when discharged to the
drying beds.

The effect of lime addition on anaerobic digestion was addressed by Boyko and
Rupke (1976). A digester treating sludge encountered some operational problems due to
erratic lime dosing producing massive slugs of high pH sludge that raised the digester pH
dramatically. Eventually, gas production ceased and the digester »ad to be emptied
manually. Subsequent studies determined that extencled retention time in the primary
clarifier allowed the sludge to partially neutralize itself allowing for proper digester

operation. The only significant change was the high solids content of the digested sludge.
2.1 Literature Review Summary

The previous discussion of the iizcrature raised some points that were of particular

relevance to this jar test study. These points are listed below:

1) It was not known if the phosphate in the Gold Bar raw influent was sufficiently
hydrolyzed (to orthophosphate) for easy precipitation. This was one of the
reasons that precipitation was carried out with wastewater from two different
locations, i.., before and after the primary clarifiers. Essentially, precipitating
raw influent and primary effluent simulated the pre-precipitation and co-
precipitation processes, respectively.

2) The effect of pH on chemical precipitation was duly noted for both alum and
lime. Particular attention was paid to the pH effects on alum precipitation of

phosphorus because it was a known secondary parameter that may have had a

significant effect on the precipitation mechanism.

45



Wastewater Phosphorus Reduction by Coagulant Addition

3) Though precipitation kinetics play a key role in phosphorus removal, no attempt
was made to quantify these kinetics other than to set rapid mix and flocculation
times and energies.

4) There wa: udle specific information available on phosphorus precipitation
mechanisms fot zither of the wster treatmeri: ylant sludges. An attempt was
made to confirm that it was not ;i x physical removal of suspendcd
phosphorus bein;; noted in the jar tests.

5) Polymers were included as a jar test parameter because of their ability to
condition sludges, particularly alum sludges, and their solids removal
capability.

6) Parameters such as BOD, suspended solids, turbidity, and coliforms were
measured in some jar tests to confirm the removals noted in the literature.

7) Preliminary characterization of some of the chemically precipitated sewage
sludges was carried out to confirm changes in volume and solids.

8) It would likely not be feasible to try and determine the effect of chemical
precipitation on existing clarification facilities. Jar test observations would not
likely account for enough of the process variables, i.e., upflow velocity.

9) No attempt would be made to characterize the chemical sludges effect on

anaerobic digesters.

3.0 DESIGN OF JAR TEST STUDY

3.1 Factorial Desi

Biological and chemical process yields are determined by the influence of process
variables or factors. The factorial design procedure is one of the best and most efficient

methods of estimating the effects of any controllable factor on a process. In addition,



Wastewater Phosphorus Reduction by Coagulant Addition

modification of any individual factor due to variation in other factors may be measured, ic.,
the interaction effect of two or more factors can be estimated.

A full factorial design experiment designed to test » factors will test all factor
combinations at each of m levels. This is termed an m” factorial and will require m»
independent random trials or runs. The average effect on the process of varying any single
factor, over the range studied, can be determined from these trials. A change in effect of a
particular variable brought about by a change in a second variable can also be measured.
This is termed a two (or 1 x 2) level interaction. Consideration of interaction levels is
important. It is often found that the simultaneous modification of two factors, the
independent modifications of which have been found advantageous to the process, does not
always cause an additive improvement and may in fact be of no advantage at all. The effect
on the two level interaction of variation in a third variable may also be calculated. Thisisa
three or 1 x 2 x 3 level interaction. In general, 1 x 2 x ... x n interaction effects can be
measured but it is usuvally found that interactions greater than the two level are not
statistically significant, i.e., physically meaningful to the process.

A rapid increase in the necessary number of trials as the number of factors increases
is one consideration that limits the application of full factorial design experiments. For
example, consider three factors at two levels, this would require 23 or 8 trials. Adding
three more factors brings the total number of trials to 26 or 64. Therefore, it is important to
establish as much information as possible about the processes involved so that the number
of factors and levels studied can be minimized with confidence. The use of fractional
factorial design is one method of establishing this information with a minimum of
resources, this is discussed in further detail in Box, Hunter, and Hunter (1978).

In order to determine the experimental error in this study a series of three censes
point replicate jars were run for each factorial design jar test. Each parameter for fhe
replicates was set at the median of the upper and lower level being tested in the factorial

portion of the test. A comparison of variance was then made by comparing the center point